
PN
DRAFT

Official Draft Public Notice Version August 28th, 2024 
The findings, determinations, and assertions contained in this document are not final and subject to 
change following the public comment period. 

Template updated 2/26/2024 

STATE OF UTAH 
DIVISION OF WATER QUALITY 

DEPARTMENT OF ENVIRONMENTAL QUALITY 
SALT LAKE CITY, UTAH 

UTAH POLLUTANT DISCHARGE ELIMINATION SYSTEM (UPDES) PERMITS 

Major Municipal Permit No. UT0021725 
Biosolids Permit No. UTL-021725 

In compliance with provisions of the Utah Water Quality Act, Title 19, Chapter 5, Utah Code (the "Act"),

SALT LAKE CITY DEPARTMENT OF PUBLIC UTILITIES

is hereby authorized to discharge from

SALT LAKE CITY WATER RECLAMATION FACILITY
[...]
absence of a bypass.  Severe property damage does not mean economic loss caused by
delays in production.

17. “Upset,” means an exceptional incident in which there is unintentional and temporary 
noncompliance with technology-based permit effluent limitations because of factors 
beyond the reasonable control of the permittee.  An upset does not include
noncompliance to the extent caused by operational error, improperly designed treatment
facilities, inadequate treatment facilities, lack of preventative maintenance, or careless or
improper operation.

B. Biosolids.

1. “Biosolids,” means any material or material derived from sewage solids that have been
biologically treated.

2. “Dry Weight-Basis,” means 100 percent solids (i.e. zero percent moisture).



PN D
RAFT

PART VIII 
DISCHARGE PERMIT NO. UT0021725 
BIOSOLIDS PERMIT NO. UTL-021725 

- 35 -

3. “Land Application” is the spraying or spreading of biosolids onto the land surface; the
injection of biosolids below the land surface; or the incorporation of biosolids into the
land so that the biosolids can either condition the soil or fertilize crops or vegetation
grown in the soil.  Land application includes distribution and marketing (i.e. the selling or
giving away of the biosolids).

4. “Pathogen,” means an organism that is capable of producing an infection or disease in a
susceptible host.

5. “Pollutant” for the purposes of this permit is an organic substance, an inorganic
substance, a combination of organic and inorganic substances, or pathogenic organisms
that after discharge and upon exposure, ingestion, inhalation, or assimilation into an 
organism either directly from the environment or indirectly by ingestion through the
food-chain, could on the basis of information available to the Administrator of EPA, 
cause death, disease, behavioral abnormalities, cancer, genetic mutations, physiological 
malfunctions (including malfunction in reproduction), or physical deformations in either
organisms or offspring of the organisms.

6. “Runoff” is rainwater, leachate, or other liquid that drains over any part of a land surface
and runs off the land surface.

7. “Similar Container” is either an open or closed receptacle.  This includes, but is not
limited to, a bucket, a box, a carton, and a vehicle or trailer with a load capacity of one
metric ton or less.

8. “Total Solids” are the materials in the biosolids that remain as a residue if the biosolids
are dried at 103o or 105o Celsius.

9. “Treatment Works” are either Federally owned, publicly owned, or privately owned 
devices or systems used to treat (including recycling and reclamation) either domestic 
sewage or a combination of domestic sewage and industrial waste or liquid manure.

10. “Vector Attraction” is the characteristic of biosolids that attracts rodents, flies mosquito’s 
or other organisms capable of transporting infectious agents.

11. “Animals” for the purpose of this permit are domestic livestock.

12. “Annual Whole Sludge Application Rate” is the amount of sewage sludge (dry-weight 
basis) that can be applied to a unit area of land during a cropping cycle.

13. “Agronomic Rate is the whole sludge application rate (dry-weight basis) designed to: (1)
provide the amount of nitrogen needed by the crop or vegetation grown on the land; and
(2) minimize the amount of nitrogen in the sewage sludge that passes below the root zone
of the crop or vegetation grown on the land to the ground water.

14. “Annual Pollutant Loading Rate” is the maximum amount of a pollutant (dry-weight
basis) that can be applied to a unit area of land during a 365-day period.

15. “Application Site or Land Application Site” means all contiguous areas of a users’
property intended for sludge application.



PN D
RAFT

PART VIII 
DISCHARGE PERMIT NO. UT0021725 
BIOSOLIDS PERMIT NO. UTL-021725 

- 36 -

16. “Cumulative Pollutant Loading Rate” is the maximum amount of an inorganic pollutant
(dry-weight basis) that can be applied to a unit area of land.

17. “Grit and Screenings” are sand, gravel, cinders, other materials with a high specific
gravity and relatively large materials such as rags generated during preliminary treatment
of domestic sewage at a treatment works and shall be disposed of according to 40 CFR
258.

18. “High Potential for Public Contact Site” is land with a high potential for contact by the
public.  This includes, but is not limited to, public parks, ball fields, cemeteries, plant
nurseries, turf farms, and golf courses.

19. “Low Potential for Public Contact Site” is the land with a low potential for contact by the
public.  This includes, but is not limited to, farms, ranches, reclamation areas, and other
lands which are private lands, restricted public lands, or lands which are not generally
accessible to or used by the public.

20. “Monthly Average” is the arithmetic mean of all measurements taken during the month.

21. “Volatile Solids” is the amount of the total solids in sewage sludge lost when the sludge
is combusted at 550 degrees Celsius for 15-20 minutes in the presence of excess air.



PN D
RAFT

Template updated 4/10/2024 

Official Draft Public Notice Version August 28th, 2024 
The findings, determinations, and assertions contained in this document are not final and subject to 
change following the public comment period. 

FACT SHEET AND STATEMENT OF BASIS 
SALT LAKE CITY WATER RECLAMATION FACILITY 

RENEWAL PERMIT: DISCHARGE & BIOSOLIDS  
UPDES PERMIT NUMBER: UT0021725 

UPDES BIOSOLIDS PERMIT NUMBER: UTL-021725 
MAJOR MUNICIPAL FACILITY 

FACILITY CONTACT INFORMATION 

Person Name: Jamey N. West 
Position: Water Reclamation Administrator 

Person Name: Jose Rubalcaba 
Position: Water Reclamation Facility Operations Manager 

Person Name: Terrance Price 
Position: Regulatory Compliance Manager 

Person Name: Laura Briefer 
Position: Public Utilities Director 

Permittee Name: Salt Lake City Department of Public Utilities 
Facility Name: Salt Lake City Water Reclamation Facility 
Facility Address: 1365 West 2300 North 

Salt Lake City, Utah 84116  
Telephone: 801-799-4000
Mailing Address: 2020 North Redwood Road

Salt Lake City, UT 84116

DESCRIPTION OF FACILITY 

The Salt Lake City Water Reclamation Facility (SLCWRF), originally constructed in 1965, is located at 
1365 West 2300 North in Salt Lake City, Utah, and at an approximate latitude 40o48’47.50” North and 
longitude 111o55’50.90” West. The SLCWRF mailing address and adjacent administration building is 
located at 2020 North Redwood Road, in Salt Lake City, Utah. The SLCWRF serves Salt Lake City, located 
in the northern portion of Salt Lake County, Utah, with a resident population of approximately 200,500 
people, with approximately 91,000 equivalent residential sewer connections, and with both commercial and 
industrial facilities located within its service boundaries. Since initial construction, SLCWRF has 
completed numerous upgrades, improvements, and expansions to the original facility. Currently a 
completely new wastewater treatment facility is under construction, with an anticipated completion date in 
mid-2026. The SLCWRF design monthly average flow remains at 56 million gallons per day (MGD) with 
a secondary treatment peak hourly flow of 96 MGD. An additional 44 MGD could bypass secondary 
treatment to disinfection for an effective facility peak hour flow of 140 MGD if necessary under extreme 



PN D
RAFT

Salt Lake City FSSOB 
UT0021725 

Page 2 

conditions. Over the past five years, SLCWRF has averaged between 29-34 MGD, as recorded and reported 
monthly.  

SLCWRF currently consists of two distinct operations, those being the pump plant and main treatment 
plant. The pump plant, located approximately one-half mile south of the main plant, is the collection point 
for all Salt Lake City sanitary sewer flows. Flows from three reinforced concrete pipe interceptors (a 48-
inch, a 66-inch, and a 78-inch) combine into two influent channels and through one of two 1/4-inch 
motorized mechanical bar screens, which screen the combined influent flows. The flows are then directed 
through up to four grit chambers and then to two wet wells feeding four sewage pumps utilizing up to three 
48-inch force mains to the influent structure of the main treatment plant. The screenings and grit are washed, 
dewatered, and stored in storage bins until transported to the landfill.  Raw sewage from the pump plant
enters the main treatment plant through up to three 48-inch force mains into the influent structure.

Flows then proceed through up to two aerated grit channels and are distributed to as many as four primary 
clarifiers. After which, the flow is directed through up to eight trickling filters, an aerated snail removal 
channel, up to six aeration basins, four secondary clarifiers, and splits between four chlorine disinfection 
contact basins and then discharged through Outfall 003 directly to the Northwest Oil Drain Canal. 
Currently, Outfall 001 is not in use as the previously existing wetlands and associated outflow have been 
temporarily removed in support of the new wastewater treatment facility construction project, but the outfall 
itself remains in the permit for any potential discharges to a future wetland as requested by SLCWRF.  

Regarding SLCWRF solids processing and biosolids handling, settled solids from the primary clarifiers are 
screened and fed to two gravity thickening clarifiers and then to one of three primary anaerobic digesters. 
Settled solids from the secondary clarifiers are either returned to the aeration basins (return activated sludge) 
or removed from the secondary treatment process (waste activated sludge) and pumped to one of four rotary 
drum thickeners prior to being pumped to one of three primary anaerobic digesters. Digested sludge 
from the primary digesters is transferred into the secondary digester. Stabilized solids from the secondary 
digester are sent to one of two screw presses for dewatering. After dewatering, biosolids are placed on a 
temporary self-contained storage pad and then transported to Western Basin Land and Livestock, located 
in Weber County, Utah, for land application. As a secondary disposal option, biosolids may be transported 
to E.T. Technologies for soil use as landfill cover.  

This renewal permit will once again authorize SLCWRF wastewater discharges and biosolids management 
for the next five years as appropriate.   

SUMMARY OF CHANGES FROM PREVIOUS PERMIT 

There are a few changes with this renewal permit when compared to the previous permit, as listed below: 

1. Stormwater permit provisions have been removed as part of a Division of Water Quality (DWQ)
programmatic separation of the previously combined UPDES permits. SLCWRF will now be
required to apply for and obtain separate UPDES Industrial Storm Water Permit coverage under
the UPDES MSGP No. UTR000000, or an applicable exemption, as described further in the
STORMWATER section of this Fact Sheet.

2. Both Acute and Chronic Biomonitoring tests are once again to be conducted monthly instead of
quarterly, at least initially during the first year of the permit, to be consistent with DWQ policy as
described further in the BIOMONITORING REQUIREMENTS section of this Fact Sheet.

3. Oil & Grease monitoring has been added back into the permit as described further in the BASIS
FOR EFFLUENT LIMITATIONS section of this Fact Sheet.



PN D
RAFT

Salt Lake City FSSOB 
UT0021725 

Page 3 

4. The final effluent limits for total ammonia have been updated to reflect the current Wasteload
Analysis (WLA) conducted as part of the development of this renewal permit as described further
in the BASIS FOR EFFLUENT LIMITATIONS section of this Fact Sheet.

5. The interim effluent limits for total phosphorus, as well as some of the Pretreatment requirements,
have been updated to better align with the completion schedule of the new wastewater treatment
facility as described further in their respective BASIS FOR EFFLUENT LIMITATIONS and
PRETREATMENT sections of this Fact Sheet.

6. With the new SLCWRF scheduled to be completed in mid-2026 and fully operational by early
2027, the permittee will be requesting ahead of that time frame, a permit modification to account
for the new facility process and any updated outfall location information as appropriate.

DISCHARGE INFORMATION 

DESCRIPTION OF DISCHARGE 
SLCWRF has two discharge outfalls as permitted and listed below. Outfall 003 remains as the primary 
discharge point, while Outfall 001 remains as an option to discharge a portion of the treated effluent to 
nearby wetlands once constructed in the future.   

Outfalls Description of Discharge Outfalls 
   001 Located at latitude 40o49’54.9” N and longitude 

111o56’09.5” W.  Discharging a portion of the 
total effluent flows to future wetlands.  After 
passing through the wetlands the effluent 
discharges directly to the Northwest Oil Drain 
Canal. 

   003 Located at latitude 40o48’47.5” N and longitude 
111o55’46.3” W.  Primary effluent flows 
discharging directly to the Northwest Oil Drain 
Canal.  

RECEIVING WATERS AND STREAM CLASSIFICATION 
The final discharge flows directly into the Northwest Oil Drain Canal, which then flows into the Salt Lake 
City Sewage Canal and then into Farmington Bay of the Great Salt Lake. According to the Utah 
Administrative Code (UAC) R317-2-13, the Northwest Oil Drain Canal and Salt Lake City Sewage Canal 
are classified as 2B and 3E and Farmington Bay of the Great Salt Lake is classified as 5D, as described 
further below. 

Class 2B --  Protected for infrequent primary contact recreation. Also protected for secondary contact 
recreation where there is a low likelihood of ingestion of water or a low degree of bodily 
contact with the water. Examples include, but are not limited to, wading, hunting, and 
fishing. 

Class 3E --  Severely habitat-limited waters. Narrative standards will be applied to protect these waters 
for aquatic wildlife. 

Class 5D -- Farmington Bay of The Great Salt Lake. 
Geographical Boundary -- All open waters at or below approximately 4,208-foot elevation 
east of Antelope Island and south of the Antelope Island Causeway, excluding salt 
evaporation ponds. 



PN D
RAFT

Salt Lake City FSSOB 
UT0021725 

Page 4 

Beneficial Uses -- Protected for infrequent primary and secondary contact recreation, 
waterfowl, shore birds, other water-oriented wildlife including their necessary food chain. 

TOTAL MAXIMUM DAILY LOAD (TMDL) REQUIREMENTS 
Currently, there is no TMDL information available for the receiving water according to Utah’s 2022 and 
2024 Integrated Reports on Water Quality. Therefore, no additional monitoring requirements or parameters 
of concern (POCs) have been included in this permit as a result of any TMDL requirements. Further POCs 
discussion can be found in the Wasteload Analysis (WLA) document, which is attached to this Fact Sheet. 

BASIS FOR EFFLUENT LIMITATIONS 
In accordance with regulations promulgated in 40 Code of Federal Regulations Part 122.44 and Utah 
Administrative Code (UAC) R317-8-4.2, effluent limitations are derived from technology-based effluent 
limitations guidelines, Utah Secondary Treatment Standards (UAC R317-1-3.2) or Utah Water Quality 
Standards (UAC R317-2) as applicable.  In cases where multiple limits have been developed, those that are 
more stringent apply.  In cases where no limits or multiple limits have been developed, Best Professional 
Judgment (BPJ) of the permitting authority may be used where applicable. Best Professional Judgment, or 
BPJ, refers to a discretionary, best professional decision made by the permit writer based upon precedent, 
prevailing regulatory standards, or other relevant information. 

Permit limits can also be derived from the WLA, which incorporates Secondary Treatment Standards, 
Water Quality Standards, including any applicable TMDL impairments as appropriate, Antidegradation 
Reviews (ADR), and designated uses into a water quality model that projects the effects of discharge 